
Performance Evaluation of Sewage 

Treatment Plants in Ganga Front Towns 

(2019) 

 

 

 

 

 

 

 

Central Pollution Control Board  
(Ministry of Environment, Forest & Climate Change) 

Parivesh Bhawan, East Arjun Nagar, 

Delhi-110032 

 
 



Performance Evaluation STPs in Ganga Front Towns (2019) 

1 | P a g e  
 

 

CONTRIBUTIONS 

 

Guidance and Planning                                                     
 
 
 

 Dr. Prashant Gargava, Member Secretary, CPCB, 
Delhi 

 Dr. A. K. Vidyarthi, Director and DH, WQM-II, 
CPCB 
 

Coordinators 
 

 Sh. M.K. Biswas, Sc. E & Regional Director-East 

 Sh. S.K. Gupta, Sc. E & Regional Director - North 

 Ms. Reena Satavan, Sc. D, CPCB, Delhi 
[...]
Figure 9: Typical Anaerobic Treatment System Flow diagram 

The most commonly used anaerobic treatment systems are as follows: 

Up-flow Anaerobic Sludge Blanket (UASB) is a type of suspended growth continuous flow 

anaerobic digestion system &most widely and successfully used high-rate anaerobic technology for 

treating several types of wastewater. UASB uses an anaerobic process whilst forming a blanket of 

granular sludge (size 1-3 mm) which suspends in the tank. Wastewater flows upwards through the 

blanket and the treatment process takes place by solids entrapment and organic matter conversion 

into biogas and sludge. The produced biogas bubbles automatically rise to the top of the reactor, 

carrying water and solid particles, i.e. biological sludge and residual solids. The gases produced 

cause internal recirculation and upward velocity which keep the granules in suspension. 

The design of the UASB reactor combines the features of a high-rate bioreactor with those of an in-

built secondary clarifier at the top. In UASB reactors the amount of anaerobic sludge generally is in 

the range 35-40 kg VSS/m3 reactor volume (settler included). Wastewater having organic loading 

rate in the range of 5-20 kg COD/m3/day can be treated effectively using UASB with 80-95 

%reduction in BOD& COD.  



Performance Evaluation STPs in Ganga Front Towns (2019) 

14 | P a g e  
 

 

Figure 10: Schematic representation of UASB 

C. Facultative Process 

Facultative treatment process uses both - aerobic and anaerobic processes of digestion in a single 

pond and occurs simultaneously. This is confined to stabilization ponds where the upper portion is 

aerobic and the settled sludge undergoes anaerobic process at the pond bottom. 

 

 
Figure 11: Diagrammatic representation of Facultative Process (CPHEEO, 2013) 

The most commonly used facultative treatment system is as follows: 

Waste Stabilization Pond (WSP): Waste or wastewater  stabilization ponds (WSPs) are large, man-

made water bodies  in which black water, greywater or faecal sludge are treated by natural occurring 

processes and the influence of solar light, wind, microorganisms and algae . The ponds can be used 

individually, or linked in a series for improved treatment. There are three types of ponds, (1) 

Facultative Process 

https://sswm.info/content/wastewater


Performance Evaluation STPs in Ganga Front Towns (2019) 

15 | P a g e  
 

anaerobic, (2) facultative and (3) aerobic (maturation), each with different treatment and design 

characteristics.  

 Major source of oxygen are natural reactions and O2 produce due to photosynthesis. WSPs are low-

cost for O&M while BOD and pathogen removal is high. Major disadvantages include; large area, 

odour problem, insects and ground water contamination. BOD and COD reduction in the range of 

50-90% can be achieved using WSP technology. 

 

 
Figure 12: Schematic representation of WSP 

 

1.3 Factors affecting efficiency of STPs 
 

1.3.1 Sludge retention time (SRT): The sludge retention time (SRT) is the average time the 

activated-sludge solids are in the system. The SRT is an important design and control parameter for 

the activated-sludge process and is usually expressed in days. SRT of 3-4 days is generally 

considered good for the optimum functioning of a STP. Selection of sludge age is most fundamental 

& important decision in the design of activated sludge process. Treatment plant can be classified in 

three categories i.e. short sludge age (1-5 days), medium sludge age (10-15 days) and long sludge 

age (> 20 days) 



Performance Evaluation STPs in Ganga Front Towns (2019) 

16 | P a g e  
 

 

 

 

 

 

Table 2: Important considerations in the selection of sludge age for the activated sludge system 

: Sludge age Short (1to 5days) 
Intermediate 

(10to15 days) 
Long (>20days) 

Objectives COD removal only 

COD removal, Biological 

N removal, and /or 

Biological P removal 

COD removal, Biological 

N removal, Biological P 

removal 

Primary 
settling 

Generally included Usually included Usually included 

Oxygen 
demand 

Very low High due to nitrification 
Very high due to 
nitrification and long 
sludge age 

Reactor 

volume 
Very small Medium to large Very large 

Activated 

sludge quality 

High sludge, very 

active, stabilization 

required 

Medium sludge, quite 

active, stabilization 

required 

Low sludge, inactive, no 

stabilization required 

Effluent 

quality 

Low COD 

High ammonia & 

phosphate 

Low COD 

Low ammonia & Nitrate, 

High phosphate 

Low COD 

Low ammonia & Nitrate, 

Low phosphate 

Type 

High rate, Step feed, 

Aerated lagoons, 

Contact stabilization 

Similar to high rate but 
with nitrification and 
sometimes denitrification. 
BNR systems 

Extended aeration, 

SBR 

BNR systems 

 

1.3.2 Food to mass ratio: The term Food to Microorganism Ratio (F/M) is actually a measurement 

of the amount of incoming food divided by the mass of Microorganisms in the aeration system. Ideal 

F: M ratio ranges from 0.1 to 0.6, for the optimum functioning of a STP.  

 



Performance Evaluation STPs in Ganga Front Towns (2019) 

17 | P a g e  
 

 
Figure 12: F/M ratio dynamics with respect to time 

1.3.3 Sludge volume index: Sludge Volume Index (SVI) is an extremely useful operational 

parameter to measure in a wastewater treatment process. Sludge Volume Index (SVI) is used to 

describe the settling characteristics of sludge in the aeration tank in Activated Sludge Process. It is a 

process control parameter to determine the recycle rate of sludge. If SVI ranges between 100-150 

ml/g is considered to be ideal for the proper functioning of a STP. SVI is used as an empirical 

measure which links the sludge characteristics and settler design. 

1.3.4 Aeration: Aeration is the process of adding air into wastewater. Providing oxygen for the 

bacteria that break down organic matter in wastewater is vital, because it acts as the fuel for the 

aerobic biodegradation of pollutants. Aeration is an essential process in the majority of wastewater 

treatment plants and accounts for the largest fraction of plant energy costs, ranging from 45 to 75 % 

of the plant energy expenditure. Aeration systems transfer oxygen into the liquid media by shearing 

the liquid surface with a mixer or turbine, or by releasing air through macroscopic orifices or porous 

materials, or through direct contact of air and a large water surface. While analysing or specifying 

aeration systems, it is important to define efficiency parameters. These are necessary to compare 

different technologies, as well as to monitor aeration systems over extended time in operation. 

  



Performance Evaluation STPs in Ganga Front Towns (2019) 

18 | P a g e  
 

CHAPTER 2: OPERATIONAL STATUS OF SEWAGE TREATMENT 
PLANT IN GANGA FRONT TOWNS (2019) 

2.1 Monitoring of STPs in Ganga front towns 

Central Pollution Control Board carries out quarterly monitoring of Sewage Treatment 

Plants and Common Effluent Treatment Plants installed or commissioned or under 

construction or under trial in Ganga Front Towns under the PIAS project of Namami Gange 

funded by National Mission for Clean Ganga (NMCG). The present study is based on the 

STP monitoring carried out during June – December, 2019. Monitoring of STPs in Dehradun 

city of Uttarakhand was also carried out despite the city not being on the bank of river as 

river Ganga flows through Raiwala area of Dehradun district and hence the treated effluent 

reaches the river Ganga through river Bindal Rao via river Song.  

The inspected STPs were constructed to treat the domestic sewage by adopting technologies 

such as activated sludge process (ASP), sequencing batch reactor (SBR), up-flow anaerobic 

sludge blanket (UASB), moving bed biofilm reactor (MBBR) and waste stabilization pond 

(WSP). Apart from disposing off in river Ganga, a sizeable amount of treated sewage is used 

for irrigation purposes, gardening etc. 

Table 3: Sewage treatment plants in Ganga front town 

S.No. Treatment system 
Total  

Number 

Total 

Capacity  

of STPs 

(MLD) 

Names of STPs& Capacity (MLDs) 

1. Activated Sludge process 

(ASP) 

19 698.06 
Uttarakhand (3 nos.) 

Tehri (5), IDPL (14), Jagjeetpur (18) 
 

Uttar Pradesh (8 nos.) 

Narora NAPS (2.2), Jajmau (130), Jajmau 
(43), Sajari (42), Naini (80), Dinapur (140), 
Bhagwanpur (9.8), DLW(12) 
 

Bihar (2) 

Beur (20), Saidpur (45) 
 

West Bengal (6) 
Titagarh (4.5), Naihati (11.56), Bhatpara 
(10), Bhatpara (8.5), Garden Reach (5.75), 
Cossipore (45) 

2. Sequencing batch 

reactor (SBR) 

21 325.52 
Uttarakhand (17) 

Gangotri (1), Badrinath (0.26), Joshimath 
(1.08), Srinagar (1), Sangam Bazar (0.15), 
Shanti Bazar (0.075), Tapovan (3.5), Swarg 
Ashram (3), Jagjeetpur (27), Sarai (18), Old 
Mothrowala (20), New Mothrowala (20), 
Kargi (68), Jakhan (1), Salawala (0.71), 
Vijay Colony (0.42), Indira Nagar (5) 
 



Performance Evaluation STPs in Ganga Front Towns (2019) 

19 | P a g e  
 

Uttar Pradesh (3) 

Kannauj (13), Salori (14), Goithaha (120) 
 

West Bengal (1) 
Gayeshpur (8.33) 

3. Moving bed biofilm 

reactor (MBBR) 

7 37.06 
Uttarakhand (4) 

Gyansu (2), Kirti Nagar (0.05), Srinagar 

(3.5), Kirtinagar (0.01),  

 
Uttar Pradesh (3) 

Anupsahar (1.5) Zone A, Anupsahar (1), 
Zone B, Salori, Allahabad (29) 

4. Up flow anaerobic 

sludge blanket (UASB) 

7 322 
Uttar Pradesh (7) 

Bijnor (24), Brijghat (3), Garh (6), Jajmau 
(5), Bingawan (210), Rajapur (60), 
PakkaPokhra (14). 

5. Waste stabilization 

pond (WSP) 

22 174.29 
Uttarakhand (1) 

Lakkarghat (6) 
 
Uttar Pradesh (4) 

Anupsahar (0.85) Zone A, Anupsahar 
(1.75) Zone B, Vindhayachal (4) 
Fatehgarh (2.7) 
 
West Bengal (17) 
Titagarh (4.5), Bandipur (22), Baidyabati 
(6), Kona (30), Panihati (12), Konnagar 
(22),Berhrampore(3.7), Jiaganj-Azimganj 
(1.39), Chandannagar (4.5), Bhatpara (0.5), 
Nabadwip (10.5), KankinaraMadrail, (10), 
Kalyani (10), Bansberia(1.39), Garulia 
(7.9), Maheshtala (4), Hatisur (10) 

6. Aerated Lagoon (AL) 4 65.9 
West Bengal (4) 

Bhadreswar (7.6), Champadani(0.3), 
South Suburban (43), Bagahajatin (15) 

7. Electro-coagulation 
(EC) 

 

11 1.56 
Uttarakhand (11) 

Chamoli (0.05), Chamoli (0.76), Forest 

Nala (0.1), SangamNala (0.05), Near Police 

Chowki (0.05), Old Bridge (0.1), Near 

Ward 1 & 3 STP (0.1), Near SBI Bank (0.1), 

Near Dart Pull (0.075), Army Bend (0.1), 

AnoopNegi Memorial School (0.075) 

8. Trickling Filter (TF) 5 133.06 
West Bengal (5) 

Kamarhati(40), Howrah(45), Serampore 

(18.9), Chandannagar(18.16), Kalyani 

Block(11) 

9. Bio – tower technology 

(BT) 

3 85 
Uttar Pradesh (3) 

Pongaghat(10), Kodra(25), 

Numayadahi(50) 

10. Trickling Filter with 

ASP 

1 80 
Uttar Pradesh (1) 

Dinapur (80) 



Performance Evaluation STPs in Ganga Front Towns (2019) 

20 | P a g e  
 

11. Soil Bio-Technology 

(SBT) 

1 1.4 
Uttarakhand (1) 

Bah Bazar ,Devprayag (1.4) 

13. Bio-digester 

(Anaerobic filter) 

1 NA 
Uttarakhand (1) 

Tekla, Uttarkashi (0.30) 

14. Fixed Bed Biofilm 

Activated Sludge 

Process (FBBAS) 

1 31 
West Bengal (1) 

Jaggadalpura-Bhatpara (31) 

2.2 Operation & Maintenance of STPs in Ganga states 

2.2.1 Status of STPs in Ganga front town based on 2019 reports (June – December, 2019) 

Ganga river directly receives treated/untreated sewage from Ganga front towns of five 

states - Uttarakhand, Uttar Pradesh, Bihar, Jharkhand, and West Bengal. In Ganga front 

towns, the total sewage generation (2017-18) accounts to approximately 3558.5 MLD. 

However, the total installed capacity of STPs (December 2019) was 1956.7 MLD and the 

utilized sewage treatment capacity was1064.2 MLD. There was a gap of 45% in sewage 

generation and treatment in Ganga front towns. Out of the five states, maximum gap in 

sewage generation and treatment was found in Bihar (86.5%) followed by West Bengal 

(65.9%).  STPs installed in Bihar were non-operational and no STP was installed in 

Jharkhand in 2019. 

 

Figure 13: Sewage generation and treatment capacities in Ganga front towns 

2
3

9
.8

1
2

5
5

.2

4
8

0

1
2

1
5

7
1

.5

3
5

5
8

.5

2
2

1
.7

1
1

3
3

.8

6
5

0

5
3

6
.2

1
9

5
6

.7

1
3

7
.9

8
2

5
.2

0 0 1
0

1

1
0

6
4

.2

0

500

1000

1500

2000

2500

3000

3500

4000

Uttarakhand Uttar Pradesh Bihar Jharkhand West Bengal Total

Sewage generation and treatment in Ganga front towns

Sewage Generation (in MLD) Installed Capacity (in MLD) Utilized Capacity (MLD)



Performance Evaluation STPs in Ganga Front Towns (2019) 

21 | P a g e  
 

Out of the total installed capacity of STPs (1956.7 MLD), 1560.5 MLD was operational and 

396.2 MLD was non-operational. Maximum installed capacity was in Uttar Pradesh 

however no STP was installed in Jharkhand. In Jharkhand, STPs were under 

trial/construction at Sahibganj town (2 STPs of total capacity 12 MLD) and at Rajmahal 

town (one STP of capacity 3.5 MLD). The STPs in Patna, Bihar are under upgradation and 

new STPs are under construction. The non-operational capacity of STPs in West Bengal 

(288.1 MLD) was higher than the operational capacity (248.1 MLD). In Uttarakhand, 99.95% 

of the installed capacity was operational. 

 

Figure 14: Status of STPs in the five Ganga states w.r.t to treatment capacities. 

During year 2019, a total of 103 STPs were monitored. Out of 103, the highest number of 

STPs were in Uttarakhand (38) followed by West Bengal (34) and Uttar Pradesh (29). 

Highest number of non-operational STPs was in West Bengal, where 18 out of 38 STPs were 

found non-operational.  

221.7

1133.8

65

0

536.2

1956.7

221.6

1090.8

0

0

248.1

1560.5

0.1

43

65

0

288.1

396.2

0.0 500.0 1000.0 1500.0 2000.0 2500.0

Uttarakhand

Uttar Pradesh

Bihar

Jharkhand

West Bengal

Total

Util ized, operational and non-operational capacity of STPs

Non-operational Capacity (MLD) Operational Capacity (MLD) Installed Capacity (in MLD)



Performance Evaluation STPs in Ganga Front Towns (2019) 

22 | P a g e  
 

 

Figure 15: Status of STPs in the five Ganga states. 

Based on the characteristics of treated sewage, 70 STPs were complying and 11 were non-

complying with respect to general discharge norms. Six STPs in Uttarakhand and five STPs 

in Uttar Pradesh were non-complying. 

CPCB issued Directions under section 18 (1) (b) of Environment (Protection) Act, 1986 to 

Uttarakhand Pollution Control Board (UKPCB), Uttar Pradesh Pollution Control Board 

(UPPCB), Bihar State Pollution Control Board (BSPCB) and West Bengal Pollution Control 

Board (WBPCB) in June, 2019 to take actions against non-complying, non-operational as 

well as for STPs without valid consent to operate. 

 

Figure 16: Status of STPs in the five Ganga states. 

38

29

2 0

34

103

37

28

0 0

16

81

1 1 2 0

18
22

0

20

40

60

80

100

120

Uttarakhand Uttar Pradesh Bihar Jharkhand West Bengal Total

Total,  operational and non-operational STPs

Total STPs Operational Non-operational



Performance Evaluation STPs in Ganga Front Towns (2019) 

23 | P a g e  
 

2.3 Comparative Evaluation of Sewage Treatment Capacity in Ganga Front 

Towns 

The utilized capacity of all monitored STPs was 42% in 2017-18; which increased to 62% in 

2018-19 and reported at 60 % in 2019-20. 

 

Figure 17: Comparison of treatment capacities (installed and utilised) in the five Ganga states (2019) 

The total number of monitored STPs (doesn’t include under construction/under trial STPs) 

has increased over the years from 68 in 2017-18; 82 in 2018-19; 103 in 2019 December. 

 

 

 

Figure 18: Graphical representation of increase in number of STPs (2017-18 to 2019-2020) 

100 66.9
213.1 124.1 219.1 137.93

743

463.3

969.3

817.2

1013.8

825.24

109

42

80

55

65

00

487.1

33.2

512.2

103.3

536.1

101.00

0

500

1000

1500

2000

2500

Installed Capacity
(MLD)

Utilized Capacity
(MLD)

Installed Capacity
(MLD)

Utilized Capacity